
 

     

Salalah Independent Water Project 
Sultanate of Oman 

 

 

 

Environmental and Social 

Impact Assessment 

Volume 4 (Appendices) 

 

 

Prepared for: 

 

ACWA Power 

 

January 2018



 
 

 

 

 

Salalah Independent Water Project  
ESIA - Volume 4 (Appendices) 

 Appendices 

   

DOCUMENT INFORMATION 
Project Salalah Independent Water Project 

5C’s Project Number  1305/001/040 

Report Title Environmental & Social Impact Assessment - Volume 4 (Appendices) 

Client ACWA Power 

Project Manager Max Burrow 

Project Director Ken Wade 

  

DOCUMENT CONTROL 
Version Version 

Date Description Author Reviewed Approved 

1 09/01/2018 ESIA Volume 4 DM MKB KRW 
 

 

 

 

 

 
[...]
and maintenance of high efficiency desalination facilities based on seawater reverse osmosis 
technology with a capacity of 25 MIGD of Potable Water output (113,650 m3 per day of 
Potable Water output in nominal conditions, and 120,000m3 per day during Exigency periods). 

The scope of the Project includes not only the development of the main Potable Water 
production facilities, but also the supply of all equipment and services necessary for the 
operation of each Plant including the Seawater Intake/Outfall Facilities and Access Road from 
the public highway. 

Electricity supply to the project will be provided via an 11kV connection from the Dhofar Power 
Company. 

2.2 Project Location 
The project will occupy an area of approximately 5.83 hectares, located approximately 30km 
east of Salalah, as presented in Figure 2-1 below. 

Figure 2-1 Project Location 

 

 

The proposed Project site with co-ordinates for all project facilities, access road and temporary 
construction areas are presented in Appendix A. 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 5 

   

The project site is approximately 50m from the shoreline and located adjacent to the existing 
Salalah Sembcorp IWPP facility. The proposed project will be accessible from the north-west 
via a new access road, to be constructed as part of the project and connecting with the 
existing Sembcorp IWPP access road, as shown in Figure 2-2 below. 

Figure 2-2 Local Project Area 

 

 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 6 

   

2.3 Land Use and Site Condition 

2.3.1 Land Ownership 
The land is owned by the Ministry of Housing. The project will use this land under a Land Lease 
Agreement to be arranged with Ministry of Housing for the duration of construction and 
operations. 

The Krooki, for the projects land area (issued by the Ministry of Housing) is presented in 
Appendix B. 

2.3.2 Land Use 
The land is currently unused, but was previously used as the construction laydown, staging and 
administration area for the adjacent Sembcorp IWPP project, but has since been rehabilitated. 

2.3.3 Site Condition 
The project site is situated on an open plain free of any expansive vegetation. The adjacent 
Sembcorp IWPP, located to the west, is the most notable feature within the immediate 
landscape. To the south, the project area slopes severely towards the sea where there is a 
narrow beach area. To the north of the project site is a large wadi that dominates the local 
landscape. 

The primary land mass of the proposed project was previously used by the Sembcorp IWPP as 
the construction laydown area. On the day of the initial site visit in summer 2016, bulldozers, 
excavators and tipper trucks were active, associated with the demobilisation of this pre-
existing site compound at the project area. 

Plate 2-1 View to the South and Project Shoreline 

   



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 7 

   

Plate 2-2 View to the North over the area for the Proposed Desalination Facilities 

 

 

Plate 2-3 View of Sembcorp IWPP from Proposed Access Road 

   

 

  



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 8 

   

Plate 2-4 View of Wadi Channel to the North of the Project 

 

 

2.3.4 Local Facilities and Receptors 
Sembcorp - Salalah IWPP 

Salalah Sembcorp IWPP is located adjacent to the western boundary of the proposed project 
area. This is a gas fired power plant with a total gross capacity of 490 megawatts and a 
seawater desalination plant with a total water production capacity of 15 million imperial 
gallons (69,000 cubic meters) per day. 

Camel Shelters 

Several small shelters utilised as temporary refuge for camels believed to be owned by Bedouin 
were noted along the access road to the Sembcorp IWPP, approximately 1-2km from the 
project site. People believed to be employed by Bedouin were seen tending to these camels.  

2.4 Project Description 

The project includes the following key facilities: 

• Sea water intake system; 

• Sea water discharge system; 

• Pumping station, including 
screening equipment; 

• Chlorination facilities (pre-
chlorination and disinfection); 

• Pre-treatment system; 

• SWRO system; 

• Post treatment system; 

• Waste water treatment system; 

• Instrument and service air system; 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 9 

   

• Fire protection and detection 
system; 

• Ventilation and air conditioning; 

• General buildings; 

• Access roads; 

 

Figure 2-3 Salalah IWP Main Entrance View 

 

 

Figure 2-4 Salalah IWP Overview 

 

 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 10 

   

The historical sea water conditions and the particularities of the region have been considered 
in the design and dimensioning of the desalination plant, with the aim of complying with the 
technical and operational expectations and requirements of OPWP. Further, the design of the 
plant and the related buildings has been developed focusing on the combination of 
operational suitability and efficiency while ensuring minimization of the environmental and 
visual impact. 

Figure 2-5 Salalah IWP Cultural Building Design 

 

 

Figure 2-6 Salalah IWP General Layout 

 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 11 

   

In summary, the design criterion aims to achieve the following objectives: 

• Ensure the guaranteed water capacity, availability and quality as required by OPWP; 

• Optimize the energy consumption;  

• Design the plant in a comprehensive approach considering the operation and 
maintenance period and the whole life of the project;  

• Optimize the quality of the installed equipment with the best and most reliable 
suppliers and technologies;  

• Optimize the layout of the plant to ensure a proper accessibility to equipment for a 
correct operation and maintenance;  

• Reduce noise and vibration; 

• Ensure the maximum flexibility in operation by implementing optimal automation 
processes; 

• Minimize the environmental and visual impact during plant execution and operation.  

The Salalah SWRO desalination plant has been designed to provide full capacity with the 
required quality considering the specific conditions of sea water in the region, the algal bloom 
and red tide phenomena which are likely to occur periodically and the optimization of the 20-
year operation and maintenance expected. 

2.4.1 Capacity 
The total production capacity of the seawater desalination plant is 113,650 m3/day in nominal 
conditions. The plant is designed to produce the full plant capacity working with 5 trains or 
working with 4 RO trains with one train out of service for maintenance. A design capacity of 
22,730 m3/day +0.5% of extra production for internal consumption has been considered. A 
maximum capacity of 28,413 m3/day per train can be produced when one RO train is in 
maintenance.  

During the Exigency periods, the plant will be able to produce 120,000 m3/day working with 5 
trains, each one will produce 24,000 m3/day. 

The configuration will enable the Project Company to produce the maximum capacity, 
optimizing the scheduled outages in order to ensure the optimal operational conditions 
considering the operational and maintenance requirements to ensure the most efficient 
operation for the 20 years of the concession. 

2.4.2 Intake & Outfall 
The intake and outfall will consist of buried pipelines sub-surface of 500m and 800m in length 
respectively. They will be aligned in the same trench to reduce the construction works and 
disturbance to the benthos (sea bed). 

The proposed intake and outfall alignment is shown in the following figure. 

  



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 12 

   

Figure 2-7 Proposed Intake & Outfall Alignment 

 

 
The intake head will rise from the seabed at 10m depth and will take in water at approximately 
7m depth. The intake velocity will be 0.15m/s (maximum) and will have a mesh screen of 
100mm width (maximum), to minimise entrainment of marine fauna. 

The outfall will consist of a series of diffusers rising from the seabed at an approximate 13m 
depth. 

Indicative designs of the intake head and outfall diffusers are shown in the following figures.  



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 13 

   

Figure 2-8 Intake Head Design 

 

Figure 2-9 Outfall Diffuser Design 

 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 14 

   

2.4.3 Pre-Treatment 
The pre-treatment process, which includes a Dissolved Air Flotation (DAF) system, gravity filters, 
pressurized filters and cartridge filters, is designed to remove a large range of suspended solids, 
ensuring that the water quality entering the RO process complies with membrane requirements 
and, therefore, product water quality can be guaranteed without reducing the plant 
availability. The complete pre-treatment process consists on the following: 

• Chemical dosing for coagulation and flocculation 

- Ferric chloride for coagulation: two (2) dosing tanks (with 50% of the required 
capacity each) and three (3) dosing pumps of 50% of capacity each (2 
operating +1 in stand by unit) will be installed; 

- Sulphuric acid: two (2) dosing tanks (with 50% of the required capacity each) 
and three (3) dosing pumps of 50% of capacity each (2 operating +1 in stand 
by unit); 

- Flocculation system: two (2) automatic systems (with 100% of capacity each) 
and three (3) dosing pumps of 50% of capacity each (2 operating +1 in stand 
by unit) will be installed. 

2.4.4 Dissolved air flotation system (DAF) 
This system has also been designed complying with the energy efficiency and flexibility-in-the-
operation philosophy of the whole plant. The DAF, which has been designed to treat the full 
plant capacity, will operate when it is required according to the sea water conditions and will 
be by passed if no flotation is needed. The system will be composed of 5 lines, and 4 can treat 
100% of flow when one unit is out of service/maintenance. 

2.4.5 Gravity multimedia filters  
Fourteen (14) filtration cells will be installed. Designed for filtering velocities below 8.3m3/m2/h 
in nominal conditions and 9m3/m2/h with 1 unit in backwash. With anthracite and sand, gravity 
filters are expected to remove more than 85% of the TSS in the inlet water before RO. Filtered 
water will be conducted to the intermediate filtrate water tank, which is split in two tanks. 

Intermediate pumping station to RO system. Consisting of 6 horizontal centrifugal pumps (5 
operating +1 in stand by unit) which will pump filtered water to pressurized filters and RO 
process.  

2.4.6 Pressurized multimedia filters 
Eleven (11) filters will be installed. Designed for filtering velocities below 14.27 m3/m2/h in 
nominal conditions and 15.7 m3/m2/h with 1 unit in backwash. With anthracite and sand, 
pressurized filters are expected to remove more than 70% of the TSS in the inlet water. 

2.4.7 Chemical storage and dosing 
For each chemical compound used in the plant, two storage tanks (50% of required capacity) 
with filling and transfer pumps will be installed. The capacity of chemical storage tanks has 
been calculated to maintain a spare time of storage of fourteen (14) days. Redundancy has 
also been considered for both filling pumps (1operating +1 stand by unit) and transfer pumps 
(1operating+1 stand by unit). 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 15 

   

2.4.8 SWRO system 
The reverse osmosis is the core of the desalination process. The process, from the intake of sea 
water, has been engineered and designed to guarantee the product water quality. RO 
membranes are designed to operate under very specific conditions. The process prior to the 
RO shall ensure an adequate removal of suspended solids to avoid membrane damage.  

Apart from the suspended solid removal, an adequate RO requires chemical balance (with 
sodium bisulphite and anti-scalant) and high pressure to induce the reverse osmosis process.  

2.4.9 Chemical dosing 
Dosing tanks and dosing pumps will be installed for each of the chemical compounds used in 
the RO process. The volume of dosing tanks has been calculated to ensure availability even in 
case of supply cuts. In particular:  

• For sodium metabisulphite, two (2) dosing tanks (with 100% of the required capacity 
each) and three (3) dosing pumps (with 50% of capacity each (2 operating +1 in 
stand by unit)) will be installed; 

• For the anti-scalant, two (2) dosing tanks (with 100% of the required capacity) and 
three (3) dosing pumps (with 50% of the required capacity each (2 operating +1 in 
stand by unit)) are designed for the RO system.  

2.4.10 Cartridge filters 
Used to retain and remove any remaining suspended solid in the inlet water and protect the 
RO membranes from damage. A total number of five (5) units will be installed (4 operating + 1 
in stand by unit). 

2.4.11 Reverse Osmosis Trains 
The RO trains are the core of the desalination process. The size and number of trains have been 
chosen in order to be consistent with the overall philosophy of the desalination plant. Five (5) 
RO trains with 1,656 RO membranes each will be installed. The RO system has been designed 
to produce the full plant required capacity with five RO trains working or four working and one 
in standby. The RO process is designed to work with low flux (≈14lmh) with five RO trains  

Low fluxes allow to work with lower pressures and head losses and, therefore, to optimize the 
energy consumption and life cycle and efficiency of RO membranes.  

Each of the RO trains includes: 

• 1 Energy Recovery Device (ERD) system; 

• 1 ERD booster pump; 

• 1High Pressure Pump (HPP); 

• 1RO rack with 1,656 RO membranes; 

2.4.12 Cleaning In place (CIP) 
The Cleaning In Place (CIP) and waste water neutralization system for membrane chemical 
cleaning, consisting of: 

• CIP tank with 100% of the required capacity required to clean 1 RO train; 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 16 

   

• Two (2) CIP pumps (1 operating + 1 stand by unit) with 100% of required capacity 
each one to clean 1 RO train; 

• One (1) cartridge filter for chemical cleaning; 

• One chemical preparation (dissolving and mixing) tank with two loading pumps 
(1W+1S). 

• One (1) permeated/flushing water tank, split into independent chambers, connected 
to the CIP pumps 

2.4.13 Post treatment system 
After reverse osmosis, permeated water requires a post-treatment and re-mineralization 
treatment which will provide the water with the adequate pH, chemical and mineral 
composition for final consumption. The post-treatment and re-mineralization process consists 
of: 

• CO2 dosage system for pH regulation and preparation of water for re-mineralization. 
The system will include a storage and dosing system with two (2) units (1 operating + 1 
in standby) and two (2) storage tanks of 50% capacity. 

• Limestone filters for re-mineralization: for the guaranteed capacity, fourteen (14) units 
will be installed; 

• Chemical dosing: final chemical tuning to the final product water parameters will be 
done with sodium hydroxide, sodium hypochlorite and sodium fluoride: 

- The sodium hydroxide dosing system will consist of two (2) dosing tanks (50% of 
the required capacity each) and three (3) dosing pumps (50% of capacity 
each); 

- The sodium hypochlorite dosing system, consisting of two (2) dosing tanks (50% 
of the required capacity each) and three (3) dosing pumps (50% of capacity 
each); and 

- The sodium fluoride dosing system, consisting of two (2) dosing tanks (50% of the 
required capacity each) and three (3) dosing pumps (50% of capacity each). 

2.4.14 Potable Water Pump Station 
A Potable Water Pump Station with three pumps (2 working + 1 in standby) and a potable 
water connection pipeline with a 100% of capacity until Connection Point at the Site 
boundary. 

2.4.15 Wastewater Treatment 
Waste water treatment systems: for the waste water outlet from the desalination process and 
with the aim of comply with environmental requirements and philosophy, waste water 
treatment process is included in the design of the desalination process. The process includes: 

• A backwash waste water basin; 

• Two (2) feeding pumps to coagulation chambers; 

• Coagulation, flocculation and lamella settling tanks: two (2) lines installed; 

• A sludge homogenization tank; 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 17 

   

• Sludge dewatering line, consisting of two (2) sludge feeding pumps of 50% of the 
maximum required capacity, two (2) screw press of 50% of the maximum required 
capacity and two (2) dewatered sludge pumps to silos. 

• Two silos for sludge storage until final removal; 

• A clarified water tank; 

• Four (4) clarified water pumps  (3  operating units and 1 in stand-by); 

2.4.16 Other Facilities 
• Instrument and service air systems. 

• Fire protection and detection systems. 

• Ventilation and air conditioning. 

• Administration and Operations Buildings 

• Warehouse(s). 

• Security Building. 

2.4.17 Energy Efficiency and Energy Recovery 
Apart from the robust-flexible design of the pre-treatment, the process has been adjusted to 
optimize the power consumption and maximize the efficiency. This optimization is achieved 
by developing a comprehensive plant design which includes, among others, the following 
equipment and systems:  

• Installation of turbine in brine discharge line for effluent energy recovery.  

• Isobaric chambers for energy recovery in each RO train. 

• Variable frequency drives in all main pumps: sea water intake pumps, intermediate 
pumps, high pressure pumps and booster pumps, product water pumps, allowing 
controlling the system with optimal power consumption. Also VFD in others minor 
pumps such as DAF pumps recirculation, CIP pumps, have been included.  

• Design of the DAF and gravity filters line to work by gravity with low head loss. 

• Optimization of the pump operation and efficiency by reaching the duty point of 
each and all pump in the process. 

2.4.18 Redundancy 
The design of the plant has been developed taking into account the availability and reliability 
requirements and in order to achieve the expectations, the following spare systems will be 
installed:  

• - One spare pump per each pumping system; 

• - One spare unit of each treatment system as follows: 

- 1 DAF line (equivalent design); 
- 1 gravity filter unit (equivalent design); 
- 1 pressurized filter unit (equivalent design); 
- 1 spare cartridge filter prior to SWRO system; 
- 1 RO train with booster pump to HPP, HPP pump, booster and energy recovery 

system (equivalent design); 



 
 

 
 

 

Salalah Independent Water Project  
Environmental & Social Scoping Study 

 18 

   

- 2 bulk storage tanks per each chemical product to be dosed (2 x 50% of 
capacity considering the whole plant); 

- 2 dosing tanks where required (2 x 50% of capacity considering the whole plant) 
with 3x50% dosing pumps; 

2.4.19 Associated Facilities 
Access Road 

The primary associated facility of the project is the access road that will be constructed by the 
EPC but owned and maintained by Dhofar Governorate.  

Water Connection Facility 

The Potable Water output from the Salalah IWP Project will be metered and sampled by the 
Project Company and delivered to a Connection Point at the Site boundary. The connection 
to the existing reservoir, is out of the scope of the bidders. 

The downstream pipeline to transport the potable water from the Project Site to the Water 